

English language proficiency test results - Engineering Department
B1 Level - 22/09/2023

ID number	Percentage of correct answers [%]	Test passed
501254	49	NO
526984	49,5	NO
535583	44,75	NO
540820	85,22	Yes
541651	54,17	NO
541830	54,38	NO
541912	62,5	Yes
544980	absent	
545062	67,5	Yes
549063	81,25	Yes
555042	78,81	Yes

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.

English language proficiency test results - Engineering Department
B2 Level - 22/09/2023

ID number	Percentage of correct answers [%]	Test passed
526266	69,71	Yes
533401	79,82	Yes
535995	52,47	NO
537214	52,58	NO
539295	58,1	NO
539459	69,95	Yes
539519	absent	
548454	85,66	Yes
551496	80,76	Yes
551942	87,55	Yes
552026	60,84	Yes
552054	80,15	Yes
554641	44,16	NO
555074	76,92	Yes

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.